
F i n a l  P h a s e  2  R e p o r t  

 

Lahaina WWRF Process Study 
Steady State Process Modeling and 

Alternatives Evaluation 
 

 

Prepared for 

County of Maui, 
Department of Public Works 

& Environmental Management 
200 South High Street 

Wailuku, HI 96793 

September 2005 

 
CH2M HILL 

1585 Kapiolani Blvd. 
Suite 1420 

Honolulu, HI 96814 

 



 

Executive Summary 

This document represents Phase 2 of a two-part process study of the Lahaina Wastewater 
Reclamation Facility (Lahaina WWRF). Phase 1 of the study involved a review of the 
existing facilities, setup and calibration of a steady-state process model, and preliminary 
screening of various process alternatives. The objective of Phase 2 was to produce a 
[...]
1 The centrifuge capacity is based on conversations with Bird Centrifuge (the supplier of Humbolt centrifuges) for 
the model at Lahaina. 
2 Installed unit capacity (all units online) 

One other parameter of note is the SRT at which the bioreactors are run. Based on Task 1, 
the 1985 plant was run at an SRT of 11.3 days. This SRT was used in the subsequent 
modeling runs. Since the 1975 plant is currently not in operation, it was assumed that a 5-
day SRT would be adequate to meet the treatment needs. Additional capacity would be 
obtained by reducing the 1985 plant SRT to 5 days, but at the cost of additional solids 
production. The existing DAFT system does not have the capacity to handle these solids 
loads, so in all cases a new gravity belt thickener system was assumed to prethicken the 
sludge prior to dewatering.  However, rehab and upgrade of the existing DAFT could 
achieve the same objectives.  Conversations with Bird Centrifuge indicate that the existing 
centrifuges have a capacity of 700 lbs dry solids/hour each. As a result, SRT reduction was 
applied in each applicable run to the degree necessary to achieve the target capacity goals, 
normally in combination with Step-Feed implementation at the 1985 plant. 

In Alternatives 2 – 7 a new secondary clarifier was added as part of the upgrade. This 
clarifier was needed to meet the hydraulic and solids loading criteria described in Table 2. 
The reasons why this was not included in the original design are included in Section 2.1.8.3. 

Each alternative is capable of meeting the 10-mg/L TN effluent value at the flow rates listed. 

Based on these assumptions the model was run for each alternative. Process equipment was 
added to achieve the maximum month capacities. 

2.1.8 Modeling Results 
The following section lists and discusses the findings for each modeling run. Unless noted 
otherwise, the capacity numbers given in this section refer to the Maximum Month capacity. 

2.1.8.1 Alternative 1: Status Quo 

The status quo model was run using only the existing equipment and configurations. It is 
based on the calibration effort that was done in Phase 1 of this project. 

It was found that the limiting design criterion was the secondary clarifier solids loading rate 
(SLR). At the limiting rate of 23 lbs/day/ft2, the raw sewage flow rate was 6.3 mgd. A 
summary of the operating criteria at this flow is given in Table 3. 

 

 

 PAGE 11 OF 54 



LAHAINA WWRF PROCESS STUDY 
PHASE 2 REPORT: STEADY STATE PROCESS MODELING AND ALTERNATIVES EVALUATION 

TABLE 3 

Alternative 1 Operating Criteria at Maximum Month Conditions 
Lahaina Phase 2 Process Study 

Criteria Units Value 

Raw Sewage Flow Rate1,2 mgd 6.3 

1985 Plant:   

MLSS mg/l 3,600 

Air Rate scfm 5,300 

Secondary Clarifier SLR lbs/day/ft2 23 

Secondary Clarifier Overflow Rate gpd/ft2 519 

WAS Rate lbs DS/day 7,800 

Dewatered Biosolids Production tons DS/day 3.6 

Filtration Loading Rate gpm/ft2 1.8 

Notes:   
1) Raw Sewage concentrations are given in Table 1. 
2) 6.3 mgd MM flow = 4.2 mgd ADW flow (6.3/1.5 peaking factor) 

This option has no capital improvements associated with it. 

The original (90’s) design of the 1985 plant rated it at 7.4 mgd. It is unsure whether this 
rating is equivalent to a maximum month rate of 6.3 (or average dry weather of 4.2). It may 
be that the original rate is a maximum day flow rate, which would be consistent with the 
predicted capacities. 

2.1.8.2 Alternative 2: Operational Improvements Only 

In this alternative, operational changes would be made to improve process capacity in the 
1985 plant. Of specific interest was to change the bioreactor system from plug flow to a step 
feed configuration. Another possible operational change would be to reduce the operating 
SRT from 11.3 days down to 5 days. However, this latter option would increase solids 
production and may be impractical with the existing solids handling system. If a new 
thickening system were installed, the 1985 plant would be able to operate at sustained feed 
rates up to 10 mgd with a 5-day SRT. At these flows, the 1985 plant existing secondary 
clarifiers have a fairly high hydraulic load, which may cause higher TSS levels in the filter 
feed. Table 4 summarizes the results from the step feed modification at the 11.3 day SRT and 
at a reduced SRT. 

 

 

 

 PAGE 12 OF 54 



LAHAINA WWRF PROCESS STUDY 
PHASE 2 REPORT: STEADY STATE PROCESS MODELING AND ALTERNATIVES EVALUATION 

TABLE 4 

Alternative 2 Operating Criteria at Maximum Month Conditions 
Lahaina Phase 2 Process Study 

Criteria Units 11.3-d SRT 9.7-d SRT 5-d SRT3

Raw Sewage Flow Rate (MM, Ave)1,2 mgd 6.9, 4.6 7.4, 4.9 10, 6.7 

1985 Plant:     

MLSS mg/l 4,100 3,800 2,900 

Air Rate scfm 6,000 6,200 7,100 

Secondary Clarifier SLR lbs/day/ft2 23 23 23 

Secondary Clarifier Overflow Rate gpd/ft2 565 604 804 

WAS Rate lbs DS/day 8,900 9,800 14,200 

Dewatered Biosolids Production tons DS/day 4.0 4.2 6.4 

Filtration Loading Rate gpm/ft2 2.0 2.1 2.9 

Notes:   
1) Raw Sewage concentrations are given in Table 1. 
2) Ave Flow = MM Flow/1.5 
3) Assumes New WAS Thickening Facility 

Note that while the 9.7 day SRT option only gave a capacity increase of 0.5 mgd.  This was a 
result of being limited by the hydraulic limit on the secondary clarifiers, rather than the 
solids loading rate. Lower SRTs would further lower the SLR. It is expected that SRTs down 
to 5 days will maintain nitrification in the bioreactors. As mentioned above, the higher flows 
possible with the 5-d SRT option may exceed the design standard for this project. An 
additional secondary clarifier would alleviate this limitation and allow sustained MM feed 
rates of between 11 and 12 mgd. 

This option had no capital improvements associated with it. However, the 5-day SRT option 
would require a new thickening facility and could possibly benefit from an additional 
secondary clarifier. The need for a secondary clarifier is based on the TSS removal 
performance of the existing system. The capacity criteria given in Table 2 list a maximum 
month hydraulic load of 600 gpd/ft2. The 5-d SRT option is in at 800 gpd/ft2, so it is beyond 
the recommended hydraulic loading and therefore could use an additional clarifier. One 
was not included in this option since operational improvements only were considered. 

2.1.8.3 Alternative 3: Restore 1975 Plant to Original Design 

In this alternative, the 1975 plant is restored to its original functionality and the 1985 plant is 
expanded to increase capacity. It should be noted that it was assumed that the 1975 aeration 
basin would be refitted with a fine bubble diffuser system. This assumption was made 
based on the operations cost savings that would be realized as compared to mechanical 
surface aeration. While CH2M HILL did not complete a specific analysis on the use of fine 
bubble aeration in the 1975 basin, it has been our experience on a number of projects that 
fine bubble diffuser systems, while more capital expensive, normally pay for themselves 

 PAGE 13 OF 54 



LAHAINA WWRF PROCESS STUDY 
PHASE 2 REPORT: STEADY STATE PROCESS MODELING AND ALTERNATIVES EVALUATION 

within 5 to 10 years, especially where power costs are high. Table 5 summarizes the results 
from these modeling runs. 

TABLE 5 

Alternative 3 Operating Criteria at Maximum Month Conditions 
Lahaina Phase 2 Process Study 

Criteria Units Run 1 Run 2 Run 3 

Raw Sewage Flow Rate (MM, Ave)1,2 mgd 10.8, 7.2 11.6, 7.7 13.5, 9.0 

1985 Plant (MM conditions):     

Bioreactor Configuration  Plug Flow Step Feed Step Feed 

Feed Rate mgd 7.4 8.3 10.3 

SRT days 11.3 11.3 6.9 

MLSS mg/l 4,300 4,700 3,800 

Air Rate scfm 7,400 7,100 7,900 

Secondary Clarifier SLR lbs/day/ft2 23 23 23 

Secondary Clarifier Overflow Rate gpd/ft2 430 482 597 

WAS Rate lbs DS/day 9,300 10,200 13,600 

Filtration Loading Rate gpm/ft2 3.1 3.4 3.9 

1975 Plant (MM conditions):     

Bioreactor Configuration  Aerobic Aerobic Aerobic 

Feed Rate mgd 4.6 4.5 4.6 

SRT days 5.0 5.0 5.0 

MLSS mg/l 2,900 2,900 2,900 

Air Rate scfm 3,000 3,000 3,000 

Secondary Clarifier SLR lbs/day/ft2 23 22 23 

Secondary Clarifier Overflow Rate gpd/ft2 572 564 573 

WAS Rate lbs DS/day 4,900 4,800 4,900 

Dewatered Biosolids Production tons DS/day 6.4 6.8 8.3 

Notes:   
1) Raw Sewage concentrations are given in Table 1. 
2) Ave Flow = MM Flow/1.5 

Of note in Table 5 is that only the Run 3 configuration was able to meet the 9-mgd ADW 
flow condition. The Run 3 air rate was a bit higher than the anticipated capacity of the 
aeration system under maximum month conditions, but it is within the accuracy of the 
model. 

Alternative 3 included the following capital improvements: 

 PAGE 14 OF 54 



LAHAINA WWRF PROCESS STUDY 
PHASE 2 REPORT: STEADY STATE PROCESS MODELING AND ALTERNATIVES EVALUATION 

• Refurbishment of 1975 Plant pump station 

• A new 75’ diameter clarifier for the 1985 plant 

• A new fine bubble aeration and blower system for the 1975 plant 

• Refurbishment of 1975 secondary clarifier and sludge pumping system 

• New GBT WAS Thickening system 

The rated capacity of the facility is approximately 9-mgdADW with both plants in service, 
according to plant documentation. In contrast to the rated capacity, this analysis indicates 
that the plant may not be able to effectively treat an average annual flow and load at this 
level in its current configuration and operating SRT. As discussed earlier, this analysis is 
based on an estimated maximum month flow and load given a 9 mgd average flow. In all 
cases, the model indicates that the plant can handle a sustained flow and load in excess of 9 
mgd. However, normal variations in flow and load will cause extended periods where the 
flows and loads will be higher than the average, and it is at these conditions that a plant 
should actually be rated for. 

In order to determine the reasons for the discrepancy between this analysis and the previous 
documentation, an examination of the prior design basis documents was completed. This 
comparison resulted in the following findings: 

1. The previous analysis may not have taken into account recycle streams back into 
the processes, i.e. dewatering and thickening recycles as well as filter backwash 
water. Not accounting for these high solids and high nutrient streams has a 
significant effect on the plant capacity. There was no documentation of this being 
accounted for. However, if it was included, it indicates that the there are even 
more significant effects by the following items. 

2. The secondary clarification hydraulic and solids loading capacity most often 
control the plant capacity. It appears that the design basis only used the 
hydraulic design basis, and did not account for secondary clarifier solids loading 
rate. In the current analysis, the solids loading rate was actually found to be the 
controlling parameter, through the use of state-point analysis of clarifier 
operation. 

3. There was no indication in the design basis documentation that maximum month 
flows and loads factored into the design. This is the critical loading condition 
when considering the maximum sustained operating conditions. 

2.1.8.4 Alternative 4: Retrofit Membrane Bioreactors (MBRs) in Portion of 1975 Plant 

This alternative investigates the effects of retrofitting MBRs into the secondary clarifiers of 
the 1975 plant. The existing 1975 plant aeration basin would be used as a storage basin. The 
benefit of the MBR system is that it is able to provide the needed capacity and is easily 
expandable to provide additional capacity. Another advantage is that all flow through the 
MBR would not need filtration and is of a higher quality as compared to the granular media 
filters. Table 6 summarizes the results of this modeling. 

 PAGE 15 OF 54 



LAHAINA WWRF PROCESS STUDY 
PHASE 2 REPORT: STEADY STATE PROCESS MODELING AND ALTERNATIVES EVALUATION 

TABLE 6 

Alternative 4 Operating Criteria at Maximum Month Conditions 
Lahaina Phase 2 Process Study 

Criteria Units 9 mgd ADW 12 mgd ADW 

Raw Sewage Flow Rate (MM, Ave)1,2 mgd 13.5, 9 18.0, 12 

1985 Plant (MM conditions):    

Bioreactor Configuration  Step Feed Step Feed 

Feed Rate mgd 8.4 8.2 

SRT days 11.3 11.3 

MLSS mg/l 4,700 4,900 

Air Rate scfm 7,200 7,300 

Secondary Clarifier SLR lbs/day/ft2 23 23 

Secondary Clarifier Overflow Rate gpd/ft2 474 463 

WAS Rate lbs DS/day 10,300 10,700 

Filtration Loading Rate gpm/ft2 2.2 2.2 

1975 Plant (MM conditions):    

Bioreactor Configuration  MBR MBR 

Feed Rate mgd 6.4 11.1 

SRT days 5.0 5.0 

MLSS mg/l 4,800 8,400 

Air Rate scfm 9,100 23,300 

Secondary Clarifier SLR lbs/day/ft2 #N/A #N/A 

Secondary Clarifier Overflow Rate gpd/ft2 #N/A #N/A 

WAS Rate lbs DS/day 7,700 13,400 

Dewatered Biosolids Production tons DS/day 8.1 10.9 

Notes:   
1) Raw Sewage concentrations are given in Table 1. 
2) Ave Flow = MM Flow/1.5 

Note that the MBR option allows treatment of the 12-mgd ADW flow within the 1975 plant 
secondary clarifier basins. 

Alternative 4 included the following capital improvements: 

• New MBR System located in the 1975 plant secondary clarifiers 

• A new 75’ diameter clarifier for the 1985 plant 

• New GBT WAS Thickening system 

 PAGE 16 OF 54 



LAHAINA WWRF PROCESS STUDY 
PHASE 2 REPORT: STEADY STATE PROCESS MODELING AND ALTERNATIVES EVALUATION 

2.1.8.5 Alternative 5: Use 1975 Plant with Modifications to Provide Parallel Nitrogen Removal 

Alternative 5 includes upgrading the 1975 plant with full nitrification/denitrification 
facilities to better meet the plant’s needs for TN removal. It was configured as Modified-
Ludzack-Ettinger (MLE) Process. It is essentially Alternative 3 with a denitrification zone 
and nitrified recycle. Table 7 summarizes the results of these modeling runs. 

TABLE 7 

Alternative 5 Operating Criteria at Maximum Month Conditions 
Lahaina Phase 2 Process Study 

Criteria Units Std SRT Low SRT 

Raw Sewage Flow Rate (MM, Ave)1,2 mgd 11.90, 7.9 13.50, 9.0 

1985 Plant (MM conditions):    

Bioreactor Configuration  Step Feed Step Feed 

Feed Rate mgd 8.0 10.4 

SRT days 11.3 7.0 

MLSS mg/l 4,800 3,800 

Air Rate scfm 7,300 8,200 

Secondary Clarifier SLR lbs/day/ft2 23 23 

Secondary Clarifier Overflow Rate gpd/ft2 466 603 

WAS Rate lbs DS/day 10,465 13,500 

Filtration Loading Rate gpm/ft2 3.4 3.9 

1975 Plant (MM conditions):    

Bioreactor Configuration  MLE MLE 

Feed Rate mgd 4.3 4.5 

SRT days 5.0 5.0 

MLSS mg/l 3,100 3,000 

Air Rate scfm 3,000 2,900 

Secondary Clarifier SLR lbs/day/ft2 23 23 

Secondary Clarifier Overflow Rate gpd/ft2 544 560 

WAS Rate lbs DS/day 5,289 5,100 

Dewatered Biosolids Production tons DS/day 7.1 8.4 

Notes:   
1) Raw Sewage concentrations are given in Table 1. 
2) Ave Flow = MM Flow/1.5 

Similar to Alternative 3, this configuration is able to meet the 9-mgd ADW flow as long as 
the SRT in the 1985 basin is reduced. Refer to the discussion in Alternative 3 for the reasons 
behind the capacity limitations. 

 PAGE 17 OF 54 



LAHAINA WWRF PROCESS STUDY 
PHASE 2 REPORT: STEADY STATE PROCESS MODELING AND ALTERNATIVES EVALUATION 

Another possible alternative to the MLE process is the IFAS (Integrated Fixed Film 
Activated Sludge) system. IFAS systems normally introduce a suspended plastic media into 
the mixed liquor to provide additional surface area for biological growth. This system 
allows nitrification to occur in significantly smaller volumes than would otherwise be 
possible. However, this system also requires significant changes to the aeration system 
(which operates at a lower efficiency as compared to a diffused aeration system) as well as a 
screening system between the bioreactor and the clarifier. Given that the MLE process can 
achieve the needed nitrogen removals in the existing volumes, it is not necessary to 
implement the IFAS system to further improve nitrification, and its associated costs. 

The addition of IFAS or the addition of addition bioreactor and clarifier volume may be able 
[...]
stabilization mode to protect the solids during such a high flow event. 

5. The clarifiers appear to be run at a constant RAS flow rate. If possible, improved 
operation and reduced operating costs (through reduced pumping) could be 
achieved if the RAS pumps were controlled to supply RAS as a fixed percentage of 
the influent flow rate. 

6. This study was not able to provide data on what benefits might be realized through 
the implementation of clarifier improvements, such as baffles and improved 
flocculation wells. However, it is believed that the plant will see improvement in 
effluent quality as a result of improvements such as these. Note that these 
improvements will not increase solids handling capacity. 

 

 PAGE 34 OF 54 



LAHAINA WWRF PROCESS STUDY 
PHASE 2 REPORT: STEADY STATE PROCESS MODELING AND ALTERNATIVES EVALUATION 

5 Electrical Assessment 

A separate assessment of the condition of the plant electrical system has also been 
conducted.  Visual and analytical methods were used as the basis for the condition 
assessment.  For historical reference, digital photographs and electronically recorded data 
were incorporated for detailed and future analysis.  Testing data such as voltage, current, 
power (KW and KVAR), power factor, insulation resistance, infrared imaging, and vibration 
were obtained on a majority of the equipment during this assessment.  A copy of this 
assessment report is included as Appendix G to this report. 

This electrical assessment also evaluated the impact of the proposed alternatives on the 
existing electrical system, and produced order-of-magnitude capital cost estimates by 
alternative for required upgrades.  These findings are summarized below. 

5.1 Alternative 1 – “Status Quo” 
In this alternative, no electrical work will be undertaken at the 1975 plant.  Those items 
identified in the assessment relating to operational areas of the treatment facility will be 
addressed. 

The present electrical system at the 1975 plant is approximately 30 years of age.  The 
electrical conductors have an estimated life of 30 to 50 years while the equipment is 50 years 
or based on availability of replacement parts, whichever is sooner.  Most of the motors have 
not been operated and maintenance will be required to make this area operational. 

The estimated electrical capital upgrade budget for Alternative 1 is $50,000. 

5.2 Alternative 2 – Operational Improvements 
In this alternative, only electrical work in conjunction with improvements to process 
capacity at the 1985 plant will be undertaken.  From the Load Summary Spreadsheet, the 
present power requirements at the 1985 Plant show that it is fully capable of handling the 
improvements described. 

The estimated electrical capital upgrade budget for Alternative 2 is $150,000. 

5.3 Alternative 3 – Restoration of 1975 Plant 
The existing electrical system is capable of handling the power requirements for restoring 
the 1975 Plant facilities.  The electrical wiring and equipment at the 1975 portion of the plant 
is approximately 30 years old with an estimated remaining life of 20 years.  Many of the 
existing motors require servicing such as replacement of bearings and seals, conductor and 
motor insulation checks, motor servicing and lubrication, cleaning and painting, 
replacement of couplings, alignment, cleaning and testing of drive controllers, and 
verification and checking of the protective devices. 

 PAGE 35 OF 54 



LAHAINA WWRF PROCESS STUDY 
PHASE 2 REPORT: STEADY STATE PROCESS MODELING AND ALTERNATIVES EVALUATION 

Although most major electrical suppliers stock replacement parts for switchboards and 
equipment, control and electronic devices become obsolete after a few years.  Replacement 
of 20+ year old parts often requires research for upgrade modifications or procurement of 
reconditioned parts through an after-market supplier. 

Many of the original installations used above ground rigid metallic raceways.  These 
raceways show signs of corrosion at the transition interfaces.  It appears that water has 
entered the raceways and hence internal corrosion would be evident and require re-routing 
and replacement. 

To improve the reliability of the older electrical system, the redesign of the electrical system 
is planned where an alternative feeder would be installed and the motor control centers 
divided into two sections with a tie breaker.  The consequent motor starters and equipment 
panels would be divided into two sections such that the loss of one feeder would not 
seriously affect plant operations. 

Although the goal is to maintain the status quo, the addition of the second feeder is 
necessary to improve reliability due to the age of the original cables.  This is costlier than 
installing new equipment that could be equipped with this design improvement. 

Motor control centers MCC-C (Control Building at 50% capacity), MCC-D (Backwash Basin 
and Filter at 60% capacity), and MCC-E (Chlorine Building at 66% capacity) are near to their 
design capacity limits and any improvements affecting these areas need further 
investigation and study. 

The estimated electrical capital upgrade budget for Alternative 3 is $1,250,000. 

5.4 Alternative 4 – Membrane Bioreactors (MBR) Installation at 
Portion of 1975 Plant 

The addition of Membrane Bioreactor (MBR) units to the 1975 Plant will increase the 
loading by approximately 70 KVA.  The main distribution board is fully capable of handling 
this additional load. 

The power for the MBR units will be incorporated into the design for this alternative. 

As covered earlier, the original plant was designed as a radial system providing little 
redundancy at the motor control centers.  A redundant back-up system would be 
incorporated into the upgrade design. 

The estimated electrical capital upgrade budget for Alternative 4 is $500,000. 

5.5 Alternative 5 – 1975 Plant with Parallel Nitrogen Removal 
Modifications 

In this alternative, both portions of the 1975 and 1985 Plant equipment will be upgraded.  
This should have little impact on the ability of the electrical system to handle the additional 
load over the present measurements or affect the design capacity. 

 PAGE 36 OF 54 



LAHAINA WWRF PROCESS STUDY 
PHASE 2 REPORT: STEADY STATE PROCESS MODELING AND ALTERNATIVES EVALUATION 

The estimated electrical capital upgrade budget for Alternative 5 is $750,000. 

5.6 Alternative 7 – Demolish 1975 Plant and Expand 1985 Plant 
This involves the demolition of the 1975 Plant electrical system with re-design to provide 
main and redundant power feeds to the motor control centers remaining in operation, and 
inclusion of new 15 KV and 480 volt power feeders to new switchboards and motor control 
centers to handle the plant expansion.  

Depending on the routing and scheduling, the present underground 12.47 KV service to the 
plant may be in jeopardy as it crosses between the clarifiers and chlorine contact chambers.  
This need be considered in the design phase of the planned improvement. 

The estimated electrical capital upgrade budget for Alternative 7 is $2,250,000. 

 PAGE 37 OF 54 



LAHAINA WWRF PROCESS STUDY 
PHASE 2 REPORT: STEADY STATE PROCESS MODELING AND ALTERNATIVES EVALUATION 

 

6 Recommendations and Conclusions 

There were several unknowns encountered during the Phase 2 analysis of this process 
study. The first unknown was related to the determination of the flow and load variations 
normal to the Lahaina WWRF. Assumptions were made based on best engineering practice 
and experience. However, it may provide significant monetary savings and less risk if these 
values are better quantified through a study of raw sewage flows and loads. The second 
unknown was the actual process capacity of the existing secondary clarifiers.  This was 
resolved, however, through supplemental clarifier stress testing. 

Hydraulically, the biggest hydraulic bottleneck occurs in the influent structure at the peak 
flow condition of 26.4-mgd. All modeled alternatives produced water surface elevations 
exceeding the top of wall elevation of the influent structure. The influent structure, 
however, can be modified to pass this peak event. The modeling results also assumed that 
the existing notch in the screenings channel of the headworks was repaired. It is 
recommended that this repair be made. If not repaired, elevated water surfaces at peak 
events will pass through this opening. Comparing results between process and hydraulic 
modeling indicates that Alternatives 3 and 5 are clearly limited by process capacity. 
Hydraulically, Alternatives 3 and 5 can pass the ADW flow of 12-mgd and its’ associated 
peak flow of 26.4-mgd. 

If it is assumed that it is necessary to meet the 12-mgd capacity, then only Alternatives 4 and 
7 should be considered further. The lower cost option is Alternative 7, a new conventional 
plant, by approximately 20-percent on a 20-year Net Present Value basis (including O&M). 
However, the site is limited and the footprint required may produce a crowded final site 
layout with little room for future expansion. Alternative 4, membrane bioreactors, is feasible 
if a percentage of flow is bypassed around the 1975 CCBs at the 12-mgd peak of 26.4-mgd. 
Membrane reactors takes very little room, do not require additional filtration capacity to be 
built, and may produce an effluent that already meets the needed disinfection requirements. 

Membrane bioreactors of the size required at the Lahaina WWRF are now being built across 
the world, so there is very little process risk in implementing this process. For these reasons, 
if a 12-mgd capacity is needed, CH2M HILL recommends Alternative 4 for future 
expansion purposes, but also recommends further detailed evaluation of Alternatives 4 and 
7 to better quantify the costs and benefits at the Lahaina WWRF. 

If a 12-mgd capacity is not a requirement, the lowest capital cost option is either Alternative 
3 or 5. Of these two, Alternative 5 will result in a better operating plant, as a result of the 
anoxic selector in the 1975 plant.  However, because of the potential operational 
complexities attendant to operating two “separate” plants, Alternative 7 should also be 
considered.  While capital costs for Alternative 7 are approximately 35% higher than for 
Alternative 5, estimated annual O&M costs are actually fractionally lower.  Additionally, of 
these 2 alternatives, only Alternative 7 provides opportunity for potential future expansion 

 PAGE 38 OF 54 



LAHAINA WWRF PROCESS STUDY 
PHASE 2 REPORT: STEADY STATE PROCESS MODELING AND ALTERNATIVES EVALUATION 

to 12 mgd ADW.  For these reasons, CH2M HILL recommends Alternative 7 if obtaining a 
9-mgd ADW capacity is required. 

Alternative 2 provides two lower cost options for achieving somewhat more capacity out of 
the 1985 facility. The base case is to convert to step feed and reduce the SRT. This increases 
capacity from 3.5-mgd to approximately 4.9-mgd at no additional capital cost. The second 
option includes adding WAS thickening capacity and a fourth clarifier at the 1985 plant. 
This would improve the ADW capacity to 6.7-mgd. 

Not included in the above costs were improvements to the existing 1985 secondary 
clarifiers. In conversations with plant staff, the observed effects of flow upon TSS removal 
were noted to be characteristic of poorly flocculated MLSS and possible density currents 
within the clarifiers (i.e. flow increases result in large increases in effluent TSS). It has been 
CH2M HILL’s experience that in a properly flocculated and baffled clarifier feed will result 
in effluent TSS levels that are less variable and consistently lower as flow increases to a 
clarifier. Installing such improvements should result in peak flow TSS levels only slightly 
higher than normal operating conditions. Quantification of this effect is not possible without 
an extensive sampling program to determine the degree of non-ideality present in the 
existing system. 

Discussions with staff indicated that improvements to those processes could be done by 
existing staff. Based on discussions during the site visit, it was recommended that Clarifiers 
3 and 4 be retrofitted with flocculation wells and Stamford baffles. In addition, it was 
recommended that Clarifier 5 should be retrofitted with Stamford baffles. These 
recommendations are focused on improving the effluent quality of the clarifiers and do not 
directly address capacity. 

 PAGE 39 OF 54 



LAHAINA WWRF PROCESS STUDY 
PHASE 2 REPORT: STEADY STATE PROCESS MODELING AND ALTERNATIVES EVALUATION 

Appendix A – Process Modeling 

 PAGE 40 OF 54 



Process Flow Diagram Pro2D Process Design System 01/06/2004 11:04 AM
Lahaina WWRF Alt 1.xls

Raw Sewage

Plant EffluentBiosolids

Recy
InfBox

CNode
BW

WASThick
1

Dew
1

PBNR
1985

GMF
1995

PFD Page - 1 of 4Revision 8.02

This document is the property of CH2M HILL, Inc.
The expression of the information contained in this 

document is protected under U.S. copyright law.



Plant Model Pro2D Process Design System 01/06/2004 11:04 AM
Lahaina WWRF Alt 1.xls

Model Convergence 0.45%

Facility Operating Parameters Project First Assumptions

Item Value Notes US
Influent Wastewater (US) (US)

Flow MG/day
Design Average 6.30 4.2
Design Diurnal Peak 12 Max Month Conditions
Design Peaking Factor for WW Diurnal flow 1.904761905
Design Peaking Factor for WW Diurnal loads 1.3

Carbonaceous Five-Day Biochemical Oxygen Demand (CBOD5)
Design Average Concentration mg/L 140 140
Design Average Mass Loading lb/day 7,360
Design Diurnal Peak Mass Loading lb/day 9,568

Total Suspended Solids (TSS)
Design Average Concentration mg/L 149 149
Design Average Mass Loading lb/day 7,833
Design Diurnal Peak Mass Loading lb/day 10,183

Volatile Suspended Solids (VSS)
Percent VSS % 87%
Design Average Concentration mg/L 130
Design Average Mass Loading lb/day 6,818
Design Diurnal Peak Mass Loading lb/day 8,864

Total Kjeldahl Nitrogen (TKN as N)
Design Average Concentration mg/L 23 23
Design Average Mass Loading lb/day 1,209
Design Diurnal Peak Mass Loading lb/day 1,572

Ammonia-Nitrogen (NH3-N as N) TKN/ammonia Ratio
Design Average Concentration mg/L 14 1.66
Design Average Mass Loading lb/day 730
Design Diurnal Peak Mass Loading lb/day 949

Total Phosphorus (as P)
Design Average Concentration mg/L 4
Design Average Mass Loading lb/day 210 Estimated
Design Diurnal Peak Mass Loading lb/day 273

Alkalinity (as CaCO3)
Design Average Concentration mg/L 167 167
Design Average Mass Loading lb/day 8,780
Design Diurnal Peak Mass Loading lb/day 11,414

Hydrogen Sulfide (H2S)
Design Average Concentration mg/L 1
Design Average Mass Loading lb/day 53 Estimated
Design Diurnal Peak Mass Loading lb/day 68

Chemical Addition:
Select the Metal Salt (if used) 3

Biological Process - PBNR:  1985
Total SRT (anaerobic + anoxic + aerobic) days 11.3
Nitrifier Minimum SRT (SRTmin) days 1.0
DO mg/L 2.0
Temperature in the Biological Process oF 80
SVI mL/g 120
Biosolids Production Rates

Net Yield (mg TSS/mg BOD5) lb/lb 1.07
Volatile Fraction % 80.3%
Active Fraction % 32.2%
Nitrifier Fraction % 1.1%
Nitrogen Content, N/VSS % 6.4%
Phosphorus Content, P/VSS % 2.6%

Process Oxygen Requirements
Carbonaceous AOR/BOD5 - wt/wt lb/lb 1.2
Total AOR/BOD% - wt/wt lb/lb 1.5
AOR (wt/day) lb/day

Average 11,172
Diurnal Peak 15,803

AOR mg/L-hr
Average 18
Diurnal Peak 26

Bioreactor With Secondary Clarifier
Total Bioreactor Volume MG 3.04 0.05channel+0.8FAB+2.19CAB
HRT hr 10.6
% non-aerobic 2%
% aerobic 98%

Plant Model Page - 2 of 4Revision 8.02

This document is the property of CH2M HILL, Inc.
The expression of the information contained in this 

document is protected under U.S. copyright law.



Plant Model Pro2D Process Design System 01/06/2004 11:04 AM
Lahaina WWRF Alt 1.xls

Average MLSS Concentration mg/L 3,580
Bioreactor Clarifier

Total Area sq.ft. 13,254
Overflow Rate gpd-sq.ft.

Average 519
Diurnal Peak 949 <1000 gpd/sq.ft.; <900 gpd/sq.ft. with chem P removal; <750 gpd/sq.ft. with nitrif.